»

annual

1962-63

report

CENTRAL
PUBLIC HEALTH
ENGINEERING

i
RESEARCH INSTITUTE

NAGPUR-3.



CENTRAL PUBLIC HEALTH N

RESEARCH INSTITUTE, NAGPUR=3.

Ammm&

RE

96263

DoEr

 ml



10,

11.
12.
13.
14.
15.
16.
17.
18.

CONTENTS

Introduction

General Administration
Bacteriology Division
Botany Division

- Chemistry Division

Environmental Sanitation

Division

Industrial Hygiene & Alr

Pollution Diviq}on
Zoology Division
Bombay Zohal Centre
2.1 Borivli Field Unit
2.2 Poona Field Unit

2.3 Evaporation Control
Project, Lomvla

Delhi Zonal Centre
10.1 Ckhla Sub Centre
10.2 Rohtak Iield Unit
Hyderabad Zonal Centre
Ahmedabad Field Centre
Bhopal Field Centre
Jabalpur Field U;iﬁ_gg
Jaipur Field Centre
[...]
Survey of wall waters in the Union Territory _of Delhi :

| A survey was undertaken tb &ssess the nature
and gquality of water of the wells in the Union
Territory of Delhi. The rural] area of the territory
was divided into 5 C.D. Blecks and it was decided to
covef 20 wells frem each of the blocks. Each sample
was subjected to chemical, bacteriological and
biologlcal analysis.

Chemical analysis comprised tests of -

a
phenolphthalein and total alkalinity, total carbo-

nate, non-carbonate, calcium and maghesium hardness,
chlorides, sulphates, nitrates, nitrites, iron and
flu~-orides. In bacteriological analysis, MPN of
coliform was determined. Since, In quite a large
number of caseg, the coliform count was observed to
be highk, these were analysed for Enterococci also.
Towards blological analysis, gualitative and gquanti-
tative study of the plankton in the wells was made.

Apart from this, Samples from 20 selected
wells were collected fortnightly and chemical and

m T



bacterlological énalysis was carried out to study
seasonal variation in the quality of well water.

Distribution of coliform organisa in fasces

—— e -

Strains of coliforn orzanisms were isolated
from various samples of faeces. Each strain after
incubation and culture in lactese broth and in
brilliant green bile lactose bfoth and plating on
EMB Azar was subjected to I'VIC tests. Based on
these results, the types of strains of colifornms
recovered from each sample of facces were recorded.

INDUSTRIAL WASTES

Survey of Nazafgarh Nallah

The survey has been undertaken to study the
physico-~chemical characteristics of waste water
flowing in the nallah and to determine the extent
of pollition, contributed by Industrial wastes.

Fish were reported to die in the nallah every
year. Mortality-has been mostly - sudden and severe.
The ain of the survey was to assess toxicological
character of the wastes and quality.of the receiving
water upstream and aown—stfeam;i;e point offgonfluence
of River Jamuna and Nallah. |

There #ire three important factoeries which
discharge their efflients directly inte the nallah,
apart from other small scale industries. There are
(1) Textiles (M/s. Swat.anta Sharat Textile Mills,
New Delhi ) (ii) Mahufacturérs of Caustic Soda,
Chloride, Super-?hosphaté, Alamintun Sulvnhate,
Hydrogenated oil etec., (M/s. D.C.M, Chemical Works,
New Delhi) and (1i1i) Insecticides (M/s. Hindustan
Insecticides Ltd., New Delhi).

]



Apart from the discharges from these factories,
the Nallan further recelves sullage from a number of
drains amongst which Motinagar, Bharat Nagar and
Kingsway camp drains contribute the maximanm.

Considerable information has been collected
en the juality of wastes from the three factories :
DDT Factory ¢ The factory manufactured: 1-1% ton of

"techbical DDT per day. The volume of waste water
discharged is about 1,00,000 gpd.

The most objeétionable feature of the waste
was found to be its content of mineral acids which

- was ebserved fo be between 2000-148Q00 ppm as CaCl3.
The waste carried considerable amount of organics as
.would be evidenced frem COD {(dichromate) fluctuating
between 2,000-5,000 ppm. The B.0.D. of the effluent
was quite low (200-300 pﬁm), Traces of chromium and
‘DDT present interferaiwith the EDD; Bacteriological
examination amply proved the s{erile nature of the

waste. |

The waste varied considerably in its comvosi-
tion particularly in refereshce to its acidic contents.
The suspended matter was very low. The iron conftent
varied from 20-80 ppm.

P Chemical Werks 3

The factory dischargés abeut 3-4 lakh galions
of waste water per day. The waste was a slurry of
zreyish white suspended matter (waste frem acid
' digestionlbf bauxite) and #ccassionally had a yellow-
brown colour. The pH varied in the range 2-10,

The effluent was feund to be highly saline

(chloride 2000-6000 mg/1). It contained considerable .-

- Wl



amount of chloride and sulphate. Iron was nrosent
in appreciable amount. The maximam concentration of
the metal encountersd was 1400 mg/l} ‘The BOD was
cohépicuouslj less. _The di-chromate COD fluctuated
in a too wide range (frew nil to 4000 m:/1.)

' Tho waste water éarried a large amount of
settl=able and suspendad matger;'the vercentage of
settleable solids semetimes constituting 207 of the
waste.

 Avmenia was detected in the waste. In one
sample it was prosenf, in a concentration of 2.5 mg/l
(as N).

Swatantra Zharat Mill

- —

The mill precesses cearse textile and
discharges one lahly gallions of waste per day. The
pE was mostly on alkaline side in the ranze of 8 to
11. The alkalinity varied from 300-885 mg/l. The
* effluent was.moderately saline. The dichromate COD
"was in the range ef 300-1600 mg/l and BOD varied
between 150«300. The concentration of suspended
solids in the waste was considerable and the dye
and suspended organic matter carried in the ~ffluent
were found to be absorbad in activatesd carbon.

Pearle Cycle Factory 3

The factory discharges about 15,000 to
20,000 gallons of waste water per day. The waste
ie¢ disposed into sewers. The major proportion of
the efflaent originates from the rinse water From
the platinz nill of the Factory. The offlucnt

conbain chromium, nickel and cynide orzanic matter

- S7



5%

is also present in the wasté from the degreasing

of metal parts, The water from 't;he. tutrswell located
inside the factory was also é.nalyse_d. It was found
to be very hard, saline aﬁd highly centaminated with
chromium (1.5 mz2/1 Or) °

- e g,




KHLA ST —GENTEE, OF DELEI ZOWAL CENT . _OF CPHTRT

e ey -

Pilot-Plant Studies on Oxidation Ponds

The experimental oxidation pond units wore
operatad at increased B.0.D. loadinz of 138.8 1b/
day/acre for 15 days and of 206.5 lb/day/acre for
10 days, both.in LGpril, 1262. It has been found
that as he 1oading is incrcasad the poni effiei-
ency is reduced, under the sams conditions of lizht
intensity,‘tempéfgture detention time etc. The
foilowing organisms were ildentified during the
period
(1) Chlorella, the dominant. alga; {(ii) Tuzlena;
(1ii) Scene-desms; (iv) Pandorina; (v) Chlamydo-
manas; (vi) Chloregonium (vii) Ankistrodesmus
(viii) Oseillatoria {(ix) Spirulina; (x) Naviecula.
Ciliates were present'inllar?s nﬁmbers in ths
£irst unit.

During the month of May, 1962 the oxperimen-
tal ponds were onerated ;t 2 3.0.D. loading ranzing
from 85 to 145 lb:/acre/day and the detention period
bwas maintained at 2 to 3.7 days. & maximam B.O.D.
reduction of 83,8 % was sbtained with a BOD loading
Iof 123 1b/acre/ day.

‘ Ths weather during the first_fortnight was
zenerally cooler than it is normalifg while the
Lemperatur: rose high during the latter half of-
the month.

| The photosyntﬁatic oxygenation was very high
.during the entire month and the maximiz number of
2112l species have been identifiad in all the

three units of the exnerinental pond.




&0

The highest dissolved oxygen ebserved in all

the three ponds bdtwecn 2 and 4 P.M. as follews:-
Pend A | Pend B Pond C
D.0. 35.1 34.8 | 30.0

The following”organisms waréﬁ identified =~
(a) Chlorella (b) Euglena {(c) Phacus (d) Eudorina
{e) Pandorina (f) Ceeclastrum (2) Pyrcbotrys-spondy-
lomorum (h) Chlamydomonas (1) Scenedesmis (j) Osci-
llatoria (k) Chloregonium (1) Mlcroceystis (m) Nit-
zschia (n) Ciliates.

Chlerella was the most dominant alza during
the month while chlamydomonés, Pandorina and Chlero-
gonium showed a téndency te increase occassionally.

Waest Delhl Sewage Treatment Plant. -

Althoigh this plant is designed to treat 12 mgd
by the Simplex Surface Aeration Activated Sludge
Process employing ﬁhe Hizh Intensity Mechanical
deration, thelplant is considerably underleaded.

When the nlant has'received only 108.97
million_gallons; with én averagze daily flow of 3.63
mgd. and an avérage BOD ef 135 mg/1 , the BOD
reduction was of the order of 34.5 per cent.

Okhla Sewage Treatment Plant :-

Five sets of samples from various stages of
treatment of the plant have been examined for B.0.D.
to compare the efficiency of activated sludge plant

and the biofiltration plant.




Sewagze Stabilization Pond at the 3.V. .
nural Instltute, Blchpur . A*ra

.A_stﬁdy was undertaken to evaluate the perfor-
mance of the sewage stabilization.process. The stabiw
liiatien preeess was normil. The scum ftrouble had
beén reduéed and the formatien of sludgce blankets
observed during the +inter months was abseht. The

sewaze in the pend showed an oxyzen content of 168
pnﬂ and the efquent llow1ng %hreuvh the channel at
the dlstance of about 100 metres had an oxygen content
of 6.8 ppa.
In the month of May 1352 the eficiency of the
ﬁond has been found to be very nigh dnd algal growth
was goad-_. _
- The follewing 1rganlsﬂs we identified ¢

(1) Chlorella, (1{1i) Chlamyde-onas;-{1ii} Ankistrede-
smus; (iv) Micreactiniua; .(v) Buglena; (vi) Diatoms
mostly Nitzschia and (vii) Retifers. The BOD of the
poﬁd effluent unfiltered was 31 pom. .

The possibilities of censtructinzg ene nilet-
plant bxidation pond on bchalf of the Institﬁte,fin
:the‘viéinity éf the:séwage'pumping station of Agra
Manicipal Corporation were explered &lonvwlbh the
Execﬁtive Engineer,_Public Health, 4.5.%.%.D., Agra
and the Enzineers in charge of the sewacze pumping
statien. They agreed to construc£ one <mall stabili-
‘zation pond of 180' x 100 |
| | Saﬂpies wers collected from (i) Treatment Plant,

Okhlaa (ii) re ted sewate channel flowing towards

Aora “haﬂnel ~and (iii) Oxidation pend at Bichipuri, to

study the performance of (i) and (iii) and the self

purification in the channel.

61



A

ROHTAK FIELD UNIT

Bohtak Water Works which purifies about 20 mzd
of water is fed with raw water from West Jamuna Canals
The raw water is then purified in the¢ Geemillers'
Purification Plant designed for a cavacity of 1.8 mgd.
About 0.2 mgd. are purified in the Pilot Plant. The

“*sampling points of thée Pilot Plant are : (i) Raw Water

(before alum mixing);(ii) Clarifier No. 1j (iii) Clari-

fier No.2 and (iv) Filtered water.

The sampling p&ints of the Geemiller's Plant
are t (i) Raw waterj (ii) Clarifier Wo.l; (iii)

Clarifier Wo.2; (iv) Filtered; and (v) Chlorinated.

Samples are being exam&ned for turbidity,
alkalinify, pH value, chlorifles, total hardness ete, to
test the efficiency of the plants.

Bacteriolorical Analvsis

'‘The samples cellseted from the above plants are
also analysed bacteriologicallylto determine MPN/100 m.l.
with lactese broth.

Samples received frem gziggg vlaces of Punjab
ggllggggg from wells, Tulbe-wells and other watgr
supply_ sources @ '

Samples were examinad for turtiidity, alkalinity,
sulphates, nitrates, fluorides, iron, pH value, chlorides,
C.0.D. and B.O.D.

S&mples recgived from Government Girl's Higher
Secondary School, Rohana (Rohtak) was found to have
high valwes of nitrates, total solids, chlerides,
sulphateé, total hardness etc., exceeding the permi-

ssible limits of drinking water supply.

LI 8 I



HYDERABAD ZONAL CENTERE A 4

WATRER SUPPLY

R.R.L. Water Supply-Scheme :- The water treatment

plant at Regional Research laboratory to whieh raw
water is delivered at the rate of one lakh zallons
per day, has been put into commission and a regular
programme of collectirg and maintaining physical,
chemical, bacteriological and microsecopical analysis
of water after different stages of treatment has been
undertaken. The hydraulic performance of the various
units also has been observed for further improvements.
Preliminary tests indicated‘that the plant nerformance
from point of view of bacteriological quality was not
satisfactory. Detailed investigations were carried
out to locate the cause of the unsatisf&ctorymcondition4
Studies have been initiated on the following :-

(a) The use of variouas types of coagulants.

(b} The performance of the clariflocculator
with different velceity zradients,

and {¢) The use of diffsrent types of filtering
media .

Experiments have been nlanned on the foliowing

aspects of Hydraulics of Rapid Sand Filters, namely-
(L) Stady of loss of Head throuzh Filter Bottom.
(2) Studies on the High Rate 3ack Washing.

(3)*Studies on the Optirmim Devth of the
supporting Media.

(4) Btudies on the Under-drainage System of
the Tapid band Filters.

" (5) 8tudies on the ate of Filtration vs.
Clogzing.



AL VITAYAWADA WATER SUPPLY | | .

T e T e i .-...

As desired by the State Public Health mnoinee~ ©

ring Department, Samoles of the raw water from

Krishna Rlver near Vijayawada are being analysed to

maintaln a complete record of the varietions in thed

characteristics of the water throuzheut the year.

This data would be helpful in desizning 4 suitable

treatment plant for water supply toIVijayaﬁada town.

The work 1s in progress.. | N _ E

Analysis of the ground water, Vijayawada.

The Public Health Engineering Department are
exploriﬁglthe possibility of éugmentation of watér
supply in the town by sinking more tube wells. Sampies
received from the State Authorifiés have been examined
for physical, chemical and bacteriological characte- 0
ristiés. -

| Studlies on the Short-circuiting and Basis
Stability of Sedimentation Tanks have been undertaken
and the worsk is in progress.

The problem of removal of coal dust from water,
collected from the S8ingarcni Collieries area in Andhra
Pradesh has been undertaken at the reqguest of the

. Superintending Engineer, Public Health.

SEWAGE TREATMENT ,

Execution of the following pilot planks are
under progress @ ' _ -

(1) Combined Unit for Zrimary Treatument of
Sewage

(2) High-rate Activated Sludze.
(3) High-rate Digestion.



L

Hyderabad Sewaze Troataont Works i

Studies have been'ﬁhdartaken to evaluate the
performznce oi the ecxisting sewage treatment works
at Lmberpet.

Data lave been zollected with a view te improve
the efficiency of the treatment plant and suggesting
a more suitable method for the disvosal of sludze.

Sewage Treatment Plant for R.E.L, Staff Juarters :

Work regarding the selection cf a suitable
site for the treatment works, mode of conveyance of
sewaze and the disposal of final effluents has been
undeftaken.

Oxidation Pond for Tirapathi |

It has been propoéed'to cons%ruct an Oxidation
pond of size 30'x120' for conducting reseatrch and to
arrive at the correet desizn criteria under loeal
conditions. Such a pond was intended to serve as a
dzmonstration plant for the Stéte ?ub;ic Health
Ergincars.
| In response to this, one experimental Oxidation
Pond of size 90'x20' (bottom) has bsen constructed at
amoerpet with the cooveration of the state.authorities
who have also agreed to jive necessary in-let and
out-let connzctions.

JATIONAL INVENTORY

Data on 18 water supply schemes have been
collected this bringing the total to nearly 55,

and forsarded to Head Office.



&6

INDUST AIAL WASTES.

The problem of treatment and disposal of
Industrial effluents from Sirpur Xagaz.agar factory
has been referred %o this centre by the Director of
Medical Services, Andhra Pradesh. Tewards this,
prelininary data on the capacity of the Paper Mill,

Juality of water used, amount of 1lijuid wastes

| available; the present method of treatment and

difficulties.etc. have been collected. In addition

similar data is beinz collected in case of the

‘Synthetic Rayon Factory which alse produces consider-

able ameunt of llguid wastes. A comprehensive scheme
Eased on this combined data would serve useful
purpose in handling the waste disposal problem of
Kagaznagar Factory Area, ' .

2ilot Plant at Central Leather Research Institute,
MADRAS @ o '

A pilet plant for treating 2,500 gallons
per day of tannery wastes has been desizned by this
centre, based on the labeoratory findinzs furnished

by the CLRI, Madras.

Gangapur Suzar Factory (iurangabad) :

Prelininary experiments to study the wastes
disposal problems are being initiated.
Milk Wastes :- Detailed design drawings for the milk
waste treatment plant are in progress.

Synthetic Drug Wastes 3- Experiments are beinz

conducted regarding the use of alzae in the treatment
of these wastes. Fish toxiecity experiments on
[...]
Samples were examined chemically, biologiecallyland
bacteriologically.

A summary of fhe average values at different
points for the samples for the important chemical
conditions are as follows 1~

»

CHEMICAL ANALYSIS

Inlet to the Fiﬁai BEffluent Percentage

Pond from the pond Reduction
BOD (5 day at 20°C) 202.0 g86.l 574
(ppm) . nil 4.4 Increase

4 Saturation nil 72 84 Increase

Oxygen absorbed -
{(Tidy's 4 hrs.test) 58 .0 34,5 41 .4



There 1s an average reduction of 57 .4 percent

in B.0.D. and 41 .4 per cent in the Cxyzen abssrbed.

BIOLOGICAL AW:LV3TS

The donminant algal organizm were found to be
Chlofella'pyrenoidosa, Chlerococsun $n., Panderina
SP - Ankistrodesrus 8p., arthrgsniv an., Oscillatoria
SP .

Multiple Unit Oxidation Ponds at the
Pirana Sewaze Farm : _

Eizht ponds were working in series with the
mixed sewaze (Qomestic and textile mill wastes) at

the Pirana Sewage Farm. Sawuples were collected and

examined for physico-chemical, biological and bacterio-

logical conditions. The important results with
respeet to chemical and biloleogieoal condition are given
below &

CHEMICAL AFALYSIO

Inlet to Effluents from Percentage

Pond 1 last Pond. reduztion
30n (5 days zt _ _ |
269C) 195.3 72.5 . 63.2
Dissolved Oxygzen. nil 0.02 Increase
% Saturation. | nil 1.68 Increase

Oxygen ébsorbed 55.3 35.2 37 .5

BICLOSI AL ANALYSIS
The dominant algae were found to be Microcystis,
Chlorococcum 8p., Merismovedia tenaissima. The subdo-
minant alras were Meriswoéadia sh., and Buglens s».

Multiple Urnit Oxidation Ponds at
the Vasng Sowaze Yaim &

At = it

'Eight ponds were working in se:ris: with the

-

nure domestic sewage at the Vasna Sewspa Tarn. The

iomns ot and

7



f

important results with respeet to chemical and bie-

logical analysis of the samples are ziven as follews :-

inlat to
Pand =~
Dissolvad Quyzen Nil
% Saturation Nil
BOD (5 days at '
207C) .. 141 .6

Jxyzan absorbed
(Tidy's 4hrs.test) 47.4

There is an average reduction of

Effluent from nercegntaze

st nond

——— ity e,

Q.3
3.3

109.1

-34 t“}

o e ——— g

Heduction.
Increase

Inereass

22.7

A7 W6

2.7 vercent

and 27 .6 percent in BOD 2nl Oxyzcn absorbed respecti-

vely.

There was practicnlly ne growth of algae in

all the ponds. A few cells of Chlerella sp. Fuzlena

Sps+, derisomonedia sp. wers sezrn in some of the vonds

onli.

tudé~s on Ansizronid Poni:

There are two tynes of anaerobic nonds,-one

fed with a mixture of domestic sewaze and industrial

wastes (at Pirana), and the other fed with purely

domestic sewage {(Vasana).

The arnint of nmurification 2ffected in these

vwe Brnes of pondy is . immarised as follows $-

Vasana Sewage rfarm @

-

Iniat

Out 1ot

BOD (5 days at 30°C)  177.5

Dissolved Oxygzen

4 Saturation.

Oxygen ahscrbed. 52.3

(Tidy's 4 hrs. test)

Nil.-

Hil

486 .58

114 .2

Racucyion
3546
Nil
Nil
9.6




Pirana Sewage farm :

Inlet

. e, e

BOD (5 days at 200C) 182,23

Dissclved Oxygen. Nil

4 Saturation. Nil

Oxyzen absorbed.
(Tidy's 4 hrs.
test)

60 .8

Industrial Wastes

Ontlst Feduetion

89 51
Nil Nil
Nil Nil
39.3 35

Wastes froa trne rfollowing Mills were analysed

for B.0.D., Oxygen absorbed from KMnO4 and selids

{(Total, Dissolved and Suspended).

(11 Paper Mill Wagstes

from Katol.

(2) Textile Mill Wastes from Xalol.

{33 Dairy Wastes from the Mil Dairy, Anand.

OQ‘..‘

-

- 23



- BHQOPAT I e D
-1 ,_._Q-____.F.ﬁf LD _CENTVE
. WATEL SUPPLY

—— i E—— i o

Water pellution survey of Upper Lake

The water supply of the town of Bhopal,

Capital Project Areas and the Heavy Electrioals Ltd.,
1s derived from the Upper lLake. This vital source

of water supnly has been found to be nolluted in mny
ways. The major contribution to the.pollution load
is freom sullage water from Bairagarh township,
nallahs in the vicinity, bunzalows around, labour
gamps in the cateiment area, washing of cattles and
vehicles, bathing ghats and fishing in the lake.
Taking this into consideration the pollution-study

is being carried out at three plaees viz. periphery of e
the lake. catchment area and inside of the lake.

The measures to prevent pollution on the

|
!

periphery are under execution. These preventive

measures consist of development of area in the lake,

basin on the pnerivhery from Ret Ghat to Medical
Colleze Hospital and collection of effluent of .
septic tanks ete. of cunintows located on the edze
of the lake. R

Hbampless have been collected from 3 stations on i
the JIonzr lake and analysed rezularly. The rangers _ {
of the chenical estimations from these stations are i

-

sumnerised LUelow. '

(except pH all values in ppwm)

pH ?06 - {?.r?
DO 7.8 - 9.8
ROD 3.0 - 5.3
Chlorides. 12.0 -15.5

P.A. 5.0 -11.5



T.WA. 132.0 - 165.4 15 =
Total Hardness 57.7 - 67 .4 ;
I T.8. 137 .5 - 157.6 '
Sol~ §f D.S. 113.8 - 125 .4
ids § sS.8. 19.3 - 30.3 .

Performance of Water Treatment Plants and Survey
of the dis tribution system of Bhopal Water Supply

The Water supply in Bhopal city and H.E.L.
Township is 6.5 and 4 m.g.d. respectively, the
former being managed ﬁy Municipal Cormmittee and the
latter by Heavy Electricals Limited. The unper lake,
referred to‘above, is the source of this water |
supply.

There are four water treatment nlanté; viz.
(i) Yacht club (3.5 m=mgd candy), (ii1) pulpukhta
(2.5 mgd candy), (iii) Idzah, (1.0 mzd candy) and
(iv) H.E.L. (4 mgd Geomiller).

The biolozical and bacterioclogical analysis
of water from variows stages of the water treatment
by these plants has been carried out to check the
quality of water supply.

A survey of distribution system of Bhopal city
has been conducted wherein the bacterioclogical
quality and residual. chlorine at the consumer's gnd
were observed.

Survéy of distribution system of Ujjain water supnly 3

The city of Ujjain has a water supnly of
about 5 mgd. There has been a lot of public azitation
on the guality of water supnly to the city and the
consequent increase in water<borne diseasc and
disorders. Hence, a nsed was felt to ascertain

the quality of water in the distribution systenm.



76, "

was conducted in collaberation with the Executive .° ‘a=~
Engineer, Public Health Division, Upfain.

Jharactbrlstlcs of wateL from various vnlaces of

e mrwm -

Madhya Pradesh :

A survey is being conducted in collaboration
with the Bxecutive Engilnmer, Public Health Division,
Bhopal for studying the quality of water from
different places in Madhya Pradesh, During the period
under review 17 s2mples were annlysed.

Survey of well waters in Bhopal city @

Several wells in Bhopal c¢ity have been examined

for the following purposes ¢

(1) Tube Well, AIR receiving To locate the sources of
Station ... Pollution

(2) Open wells, Sultania To determine the quality
Infantry Lines, Bhopal .. of water- This investi-
. zation was conducted at
the request of Defance
Authorltles

(3) Well in Chols village In connectlon with t8
area, Bhopal .... . infection of Tiiena
WOImMS »

SEWATT  TABATVENT

There 1s no sewage treatment plant at Bhopal.
The Capital Project area.. has its own sewaze system,
The sewage treatment plant is of the camacity of 1 mzd.
It is a 3icfilter treatment plant of Door-Oliver make.

There are two oxidation ponds, serV1nv a pona-
lation of 7,500 persons. T.e arer of two ponds toge=-
ther constitute 4 acres. They have been desizned to
function at a BOD logEding of 300 1lbs/acre/day and a
detention period of about 20 days. The ponds are so -
arranged that they can be operated in series as-well

as in parallel as desired and as per juantity of




the sewage. At present, only one pond is workinz.

Performance of Oxidation pond and trickling filter,
shopal ¢

A comparative study was made from April 19,
62 to November 1952 on the Oxidation pond and Trick-
ling Filter. This indieated that the Oxidation Pond
_-has a vetter efficiency for 300 removal,

Performance of two sewage treatment plants
in EEL Area was also observed by analysing influent
and efvluent for D.0. and 3.0.D.

 INDUSTAIAL WASTESS

Straw-hoard wastes

The water comsu@btion of the factory is about
1.5 mz! aut of whiceh O« mzd is recirculated. water.
Total effluent is about 0.8 mzd. |

The sxisting treatment plant for t#e straw
board factory consists of four hoepner bottomed setfling
tanks. The sludze from these tanks is led to a sludge
well under hydrostatic pressiure wherefrom it is pumped
into sluge drying beds. The effluent from the settl-
ing tanks is.discharge& into Bhairon Nala outside
the beundary wall of the factory. The seepaze water
from the sludge dryingz leds 2lso joins the nallahs
alonz with the domnestic séwage of the residential
cglony_of the Mi;}. The desizned capacity is 0.6
Mmzd .

The rasults of the chemical analysis ol
straw board wastes are presented below:

(except pH all in ppm )

Test Ranze
Influent Effluent

BOD 350-2200 500-1375

77




(Contirmed) | L B
(Except pH all in »pm)
Test Rangd -
Influent Effluent
Chlorides 140-500 110-250
TDS 1000-6600 3505740
pH 7 ol"'ll .O 7 09*9 09
Phen.Alk 0-1520 0-915
Total Alk. 800-7120 1.020=5000
Total Hardness ,r720-1600 780-1100

7
Coagulation experiments were conducted on the

straw board wastes to use alin as coagulant. It was
seen that hizh dosage of alum was necessary for
effective coagulation. It was possible to reduce
$u:spended solids upto 804 with 180 ppm of alum dose
after adjusting the pH-however, this pronosition
had to be discarded, beinz uneconomical due to
exhorbitant cost of alum. Lide also could not be
feasible as it was present in the effluent.

Some experiments on anaerobic digestion were
also carried out and now it is provosed to try
activated sludge process.

In addition to these inVestigations, peilution
survey of river Kshipra was undertaken in.March,

- 1963. Experimental observations also were made on
Membrane Filter Technigue for coliform orzanisms and
Dairy wastes of Bhopal were analysed. The Centre
intends to start the analysis of wastes from (i)
Rayon Mills, Nagdha (1i1) Nepa Mills,aNepanagar (111
Straw boardi factory, Ratla=m and (iv) suzar Mill, ~

Sehore,



79 o

JABALPUR FIELD UNIT e

This centre has been engaéédu;n Chenmical and |
Bacteriological Analysis of Water samnles~{rom wells,

water reservoirs, Pariat tank, Umaria {(Open chaﬁhel\

e

at 4th Mile_from Pariat tank) etc. | T
Natwara Project: Sanitary workshop has been
opened wherein various designs of Latrine seats
were kept for demonstration purposes as a part of
rural sanitation programme.
Medical Colleze Project: The NPK ratio of the
conpost of City Corporation Jabalpur, was found to

determine its mapural value.

L N B N B O



JATPUR FTELD CENTRE
WATGER SUPPLY -

(1) At Bundi @ |

The problem of water supply, the odour and
taste nuisance prevailing, and the methods of
improvement for their removal were studied at
Bundi.

Abundant growth of algae coupled with
prolific multiplication of zoo-plankton in the
sukhmahal lake created smell and unpleascent
colour in the public water supply. Chemical and
biological analyses of the samples towards purifi-

cation of the water were completed.

(i1} At Hanumangarh:

The main source of waber supply to the town
is frem a well of 10 feet 1in diameter and of depth
of 192 feet, But it has been found that though the
supply of well water was in progress the water

level started rising and the auality deteriorated.

After examining the samples of well water,
it has bheen found that thz water from the nali

just by the side of the town is finding access to

the well probably through the Calcerious rocks.

Also crack has developed in the lime brick

masonary of which the sell is made of. Tt has been
suggested that the well may be further bored up to
a depth of ahout 40 to 50 feet as the water from the

lower strata is good, and the water drawn therefrom.




(11i) At Sadradshahrs

It was reported that the water from-certalin
wells in the Tehsil was the cause of deatﬁ of ani-
mals in the area, The problem was studied in detail
and it was found after examining the well-water that
the water had high mineral contents and the caunse
of death of animals is not the well-water but
other factors such a toxic weeds etc., which
the animal might have taken while grazing on the

field. The detailed report has been submitted. .

(iv) At Sagalias

During the course of survsy of the under-
ground water of the vtllage Sagalia in Rajasthan
1t has been found tﬁat the water coabains appre- -
ciable amounts of fluoride,. (3.0 prm). But the
largé_iﬁtake.of water has resulted in the wide
Spréad of eﬁdemic'fluorosis. The centre has -
devéloned a special type of Carbon from saw-dust'_.
which is capable of removing the fluoride, from
water. Based on these findings in the laboratory
stﬁdies, a full-scale pnilot-plant of 3000 gallons
per day has been proposed and all the details

worked out.

(v) At Mount Abus
Investigations_were_carniad.out to sce whether
water from Nakki Lake in Mount Abu could be used
for drinking purvoses. It was found that though
the water was chemically safe, it was otherwise

bacteriologically and biologically due to the

8l

|




oY

the abundant growth of free floating algae and
high M.P.l. count of the Coliforms for the direct
contamination of the “ake water by small "nullah

discharging raw sewage from Raghunathii's Temple.

Certain prcecautionary and traatment methods such

as prevention of direct pollution of the 1ake

by sewage, removal of soak-pits to a recasonable
distance of safety, control of excessive submerged
aquatic growths, prohibition of tha bathing and
washing clothes in the Ghats, efficient trcatment
in the filter housa and provision of additional
filteres, were adoptad so that water could be

supplied to the Public safely.

Jaipur Water Supply:

- 4 complete check-up has been maintainod on
all the 70 sourcas of water supply to Jalpur city.
Samples have been regularly collected.and analysed

both chemically and bactericlogically.

-

Rural Water Supplyse

Public Works Department (Health) has
chalked out a scheme for rural water supply to
Udaipur district. The scheme is likely to he
financed by U.N.I.C,Z.F. We have analyscd 150
samples from Bargaon block of Udaipur district
which has enabled P.W.D.(Health) to finalise
their proposals,

STWAGTE DISPOSAL

Oxidation Pond:

At Jodhpur scwage farm, Oxidation ponds

hava bzen designed to treat one lakh gallon and

™4



50,000 gallons of scwage per day with two and four &3

days detoention period respeetivaly.

After the performance of the ponds has been
gauged at Jodhpur, the programme 1s likely to be
extenrded to other placzs in Rajasthan.

Jai Mshal Lake Sewaze Stabilization Pond:

by -
Near/half of Jaimur 2ity's sewage is

discharged to the "unicipal Worthern Sewage Farm.
The sewage is partly utilized fof broad irriga-
tlon and the remainiag flows.to Jalmahal Lake,
Partly dus to storage and seaimentation and
mainly due to phetosynthatic action of thé.&lgae
the sewage is purified giving an effiue%t of very
low B.O.D.._The amount of self ﬁurification
containgd in Jalmahal sewage stabilization pond
was determined from the analysis of raw sewage
effluont from Jalmahal 1age and water at a point

about 2 miles down strcam. Considerable reduction

in BOD and coliform counts was obscrved.

Survey of- - Sentic Tanks:

Four diffsrent tynes of septic tanks have
been designed to suit tropical conditions. The

septic tanks arc uander constant obscrvations.

Sludge Analysisse
Sludgs from tha various sources was collected
and analysed, special emphasis being on mincral

analysise.



Bl

INDUSTRIAL WASTSS

Rajasthan is comparatively & backward 3State

as rcegards the developmeat of Industrias and other

" .related ficzlds are concarned. Most of the factories

have not yot started and so the actual problem has
not yet arisen. 4%t thoe rcaguest of the Chief
Engincer the overall problem of Industrial Waste

at Kotah was assossed,

Soda-Ash Factory:

Laboratories studics revealed that usoful
chemical like Gypsum, magnesium chloride and
sodium chloride can be profitably recovered from
the waste. A detalled scheme has been worked